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Telephone: +46 303 44 00 30

Mounted horizontally or tilted downwards
max. 15° with air inlet pointing down

PARTS LIST, STANDARD

POS MSR-50 DIN/ANSI MSR-65 DIN/ANSI MSR-80 DIN/ANSI
1 Flange, DN50 PN16 /2” 150 Ibs Flange, DN65 PN16 / 2%” 150 Ibs Flange, DN80 PN16 /3” 150 Ibs
2 MSR-50 Unit MSR-65 Unit MSR-80 Unit
POS MSR-50 DIN/ANSI MSR-65 DIN/ANSI MSR-80 DIN/ANSI
A Bolt 4x M16x80 ISO or 4x 5/8x3 UNC ' Bolt, 8x M16x80 ISO or 4x 5/8x3 UNC | Bolt, 8x M16x80 ISO or 4x 5/8x3 UNC
B Gasket DN50 Gasket DN65 Gasket DN80
C Washer, 4x M16 ISO or 4x 5/8 UNC Washer, 8x M16 ISO or 4x 5/8 UNC Washer, 8x M16 ISO or 4x 5/8 UNC
D Nut, 4x M16 1SO or 4x 5/8 UNC Nut, 8x M16 1SO or 4x 5/8 UNC Nut, 8x M16 ISO or 4x 5/8 UNC
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